Orbitrek magnetyczny - Magnetic elliptical bike - Magneticky orbitrek

i

B INSTRUKCJA

I5Y] user ManuAL

oy NAVOD




PL

UWAGI DOTYCZACE BEZPIECZENSTWA

Produkt ten przeznaczony jest wytgcznie do uzytku domowego i zaprojektowano go tak, aby zapewnic optymalne
bezpieczeristwo. Powinny by¢ przestrzegane nastepujace zasady:

1. Przed rozpoczeciem treningu skonsultuj sie z lekarzem w celu stwierdzenia braku przeciwwskazan do
korzystania ze sprzetu do ¢wiczen. Decyzja lekarza jest niezbedna w przypadku przyjmowania lekéw
wptywajacych na prace serca, cisnienie krwi i poziom cholesterolu. Jest to takze konieczne w przypadku oséb
w wieku powyzej 35 lat oraz os6b majacych ktopoty ze zdrowiem.

2. Przed rozpoczeciem ¢wiczen zawsze wykonaj rozgrzewke.

3. Zwracaj uwage na niepokojgce sygnaty. Niewtasciwe lub nadmierne ¢éwiczenia sg niebezpieczne dla zdrowia. Jesli
w czasie ¢wiczen pojawig sie bdle lub zawroty gtowy, bl w klatce piersiowej, nieregularny rytm serca lub inne
niepokojgce objawy, nalezy natychmiast przerwaé éwiczenia i skonsultowac sie z lekarzem. Urazy mogg wynikaé
z nieprawidtowego lub zbyt intensywnego treningu.

4. W czasie ¢wiczen i po ich zakonczeniu zabezpiecz sprzet treningowy przed dostepem dzieci i zwierzat

5. Urzadzenie nalezy postawi¢ na suchej, stabilnej i wtasciwie wypoziomowanej powierzchni. Z bezposredniego
sgsiedztwa urzgdzenia nalezy usungc wszystkie ostre przedmioty. Nalezy chroni¢ je przed wilgocig, ewentualne
nieréwnosci podtoza nalezy wyréwnac. Zalecane jest stosowanie specjalnego podktadu antyposlizgowego, ktory
zapobiegnie przesuwaniu sie urzadzenia podczas wykonywania ¢wiczen.

6. Wolna przestrzen nie powinna by¢é mniejsza niz

0,6 m i wieksza niz powierzchnia treningowa w f A\ <
kierunkach, w ktérych sprzet jest dostepny. Wolna Vay
przestrzen musi takze zawiera¢ przestrzern do })(3

awaryjnego zejscia. Gdzie sprzet jest usytuowany
obok siebie, wielkos¢ wolnej przestrzeni moze by¢
podzielona. .'_\
7. Przed pierwszym uzyciem, a pozniej w S
regularnych odstepach czasu, nalezy sprawdzac
mocowanie wszystkich srub, bolcédw i pozostatych

potaczen.
8. Przed rozpoczeciem ¢wiczen sprawdz
umocowanie czesci

i faczacych je $rub. Trening mozna rozpocza¢ tylko
wtedy, jezeli urzadzenie jest catkowicie sprawne.
9. Urzadzenie powinno by¢ regularnie sprawdzane
pod wzgledem zuzycia i uszkodzen tylko wtedy
bedzie ono spetniato warunki bezpieczenstwa.

S?czegoma HWase naler zwrocic_na UChWyt.y Prosze zachowac wolng przestrzen wieksza niz
piankowe, zaslepki na nogi i tapicerke, ktére ulegaja

najszybszemu zuizyciu. Uszkodzone czesci nalezy 0.6 m od widocznei na zdieciu przestrzeni

natychmiast naprawi¢ lub wymieni¢ do tego czasu nie wolno uzywac urzadzenia do treningu.

10. Nie wktadaj w otwory zadnych elementow.

11. Zwracaj uwage na wystajace urzgdzenia regulacyjne i inne elementy konstrukcyjne, ktére mogtyby przeszkadzaé
w trakcie ¢wiczen.

12. Sprzet wykorzystuj jedynie zgodnie z przeznaczeniem. Jesli ktéras z czesci ulegnie uszkodzeniu badz zuzyciu lub
tez ustyszysz niepokojace dzwieki podczas uzywania sprzetu, natychmiast przerwij éwiczenia. Nie uzywaj sprzetu
ponownie dopdki problem nie zostanie usuniety.

13. Cwicz w wygodnym ubraniu i sportowym obuwiu. Unikaj luznych ubran, ktérymi mozna zahaczy¢ o wystajace
czesci sprzetu lub ktére mogtyby ograniczaé¢ swobode ruchéw.

14. Sprzet zaliczony zostat do klasy H wedtug normy EN ISO 20957-1 i jest przeznaczony wytgcznie do uzytku
domowego. Nie moze by¢ uzywany w celach terapeutycznych, rehabilitacyjnych i komercyjnych.

15. Podczas podnoszenia lub przenoszenia sprzetu nalezy zachowa¢ wiasciwa postawe, aby nie uszkodzi¢ kregostupa.

16. Produkt jest przeznaczony wyfacznie dla oséb dorostych. Trzymaj dzieci, nie bedgce pod nadzorem z dala od

20,6m 20,6m



urzadzenia.

17. Montujac urzadzenie nalezy scisle stosowaé sie do zatgczonej instrukcji i uzywac tylko czesci dotaczonych do
zestawu. Przed rozpoczeciem montazu, nalezy sprawdzi¢ czy wszystkie czesci, ktore zawiera dotgczona lista,
znajdujg sie w zestawie.

OSTRZEZENIE: PRZED UZYCIEM SPRZETU FITNESS PRZECZYTAJ INSTRUKCJE. NIE PONOSIMY ODPOWIEDZIALNOSCI ZA
KONTUZJE UZYT-KOWNIKA LUB USZKODZENIA PRZEDMIOTOW, KTORE ZOSTALY SPOWODOWANE NIEWASCIWYM
UZYTKOWANIEM TEGO PRODUKTU.

KONSERWACIJA: Do czyszczenia urzadzenia nie nalezy uzywac agresywnych srodkow czyszczgcych. Uzywaj miekkiej,
wilgotnej Sciereczki do usuwania zabrudzen i kurzu. Urzadzenia przechowuj w miejscach suchych by chronié je
przed wilgocig i korozjg.

Prosze zachowac instrukcje na przysztosc oraz postepowac zgodnie z jej wskazowkami.
Dziekujemy za zakup naszego produktu. Ten produkt pomoze Ci wyéwiczyé Twoje miesnie oraz poprawic kondycje.
Ostrzezenia:

Orbitrek H5813 zostat zaprojektowany w taki sposéb aby zapewniat maksimum bezpieczenstwa
w trakcie jego uzytkowania. Niemniej jednak nalezy stosowac sie do ostrzezen zawartych w niniejszej instrukcji. Przed
uzyciem nalezy zapoznac sie z catg instrukcjg. Nalezy stosowac sie do ponizszych zasad:

e  Obowigzkiem uzytkownika jest aby zapozna¢ wszystkie osoby C¢wiczace na  urzadzeniu
z zasadami jego uzytkowania oraz z ostrzezeniami. Z urzadzenia nalezy korzystac tak jak opisano to w instrukcji.

e Urzadzenie nie jest odpowiednie dla dzieci oraz zwierzat — powinno znajdowac sie poza ich zasiegiem.

e Nalezy regularnie sprawdza¢ czy wszystkie czesci urzadzenia s3 dobrze zamocowane.
W przypadku stwierdzenia uszkodzen wymien odpowiednio zuzytg lub zepsutg czesé.

e Urzadzenie powinno by¢ ustawione na pfaskiej powierzchni, w odlegtosci co najmniej 1 metra z kazdej strony
od ewentualnych przeszkéd.

. Urzadzenie  jest  przeznaczone  wytgcznie do  uzytku  wewnetrznego. Unikaj  zamoczenia
i zapylenia urzadzenia. Pomieszczenie, w ktérym znajduje sie urzadzenia powinno mie¢ odpowiednia
wentylacje. Nie wolno uzywaé na wolnym powietrzu.

e Trzymaj ostre przedmioty z daleka od urzadzenia

o Nalezy zaktada¢ odpowiedni ubiér podczas éwiczen: nie wolno éwiczy¢ w luznym ubraniu, ktére mogtoby zostac
wciggniete przez urzgdzenie. Nalezy ubierac¢ obuwie sportowe aby stopy byty zabezpieczone w trakcie ¢wiczen.

e Przeznaczony dla uzytkownikdéw o wadze maksymalnej 150 kg.

e Aby zapobiec obrazeniom dtoni nie wolno wkfada¢ ich w ruchome czesci urzadzenia.

e Kontroluj predkos¢ pedatowania

e Na urzadzeniu nie mogg jednoczes$nie ¢wiczy¢ dwie osoby.

e Jedli w trakcie {¢wiczen uzytkownik poczuje sie Zle nalezy natychmiast przerwaé ¢éwiczenia
i zgtosic sie do lekarza

Aby unikng¢ powaznych uszkodzen ciata nalezy postepowac zgodnie z instrukcjg.

INFORMACIE TECHNICZNE

WYMIARY PO ROZtOZENIU 1660X700X1580mm
MAKSYMALNA WAGA UZYTKOWNIKA 150 KG

KOtO ZAMACHOWE 9 KG

OPOR MAGNETYCZNY
WAGA PRODUKTU 58KG




Montaz wstepny:

Otworz pudetko. Przed rozpoczeciem montazu upewnij sie, ze zestaw zawiera wszystkie czesci. Sprawdz na karcie
produktu ilo$¢ czesci niezbednych do prawidtowego montazu. Jesli, ktorejs z czesci brakuje skontaktuj sie ze
sprzedawca.

E30

LT

29 M8 X 20-4 34 WAX 10-16
37 M6X15-2 33 M4 X 16-2|38 ST4X16-2 |36 06-2 28 910-6 103 ¢17-2

L

35 @10X45XM6X20-2

26 M10X70X20-4 M10X55X20-2

»10. 5XR100
X12.0-6 101 ST4X12-4

M10-2

A — 31 98.5X@20Xt1. 5-4

Przed przystgpieniem do pracy upewnij sie, ze posiadasz wszystkie narzedzia niezbedne do montazu. Upewnij sig,
ze przestrzen do montazu jest odpowiednia oraz czysta. Sprawdz czy w poblizu nie znajduja sie niebezpieczne
przedmioty mogace spowodowac uraz w trakcie montazu.



Lista czesci

NO. NAZWA SPECYFIKACJA 1LOSC
1 OBUDOWA 0.74m 1
2 STABLIZATOR PRZEDNI PT50X100Xt1.5X600 1
3 STABLIZATOR TYLNI PT50X100Xt1.5X700 1
4 KOLUMNA KIEROWNICY 027 m 1
5 RAMIE LEWE (L) 0.161 1
6 RAMIE PRAWE (R) 0.161 1
7 WSPORNIK PEDALU LEWY (L) 0.2m 1
8 WSPORNIK PEDALU PRAWY (R) 02m 1
9 UCHWYTY 0.085 m 1
10 KONSOLA 5.5 " LCD/English 1
11 PRZEWOD SILNIKA L-550mm 1
12 PRZEWOD KONSOLI L-1100 1
13 PRZEWOD DO POMIARU PULSU L-650mm 1
14 WYJSCIE KONSOLI 2
15 PRZEWOD ZASLIAJACY 240V 1
16 OStONA RAMIENIA 160.8X103X56 2
17 OSLONA RAMIENIA 160.8X103X43 2
18 PRZEDNIA POKRYWA PEDALU 1 125.1X36.7X89.4 2
19 PRZEDNIA POKRYWA PEDALU 2 125.1X39.7X89.4 2
20 TYLNIA POKRYWA PEDALU 1 107.7X103X34.5 2
21 TYLNIA POKRYWA PEDALU 2 107.7X103X37.5 2
22 OStONA UCHWYTU LEWA (L) 176.5X53.2X117.5 2
23 OStONA UCHWYTU PRAWA (R) 176.5X53.2X117.5 2
24 UCHWYT NA BUTELKE $93X150 1
25 0S $17X339.5 1
26 SRUBA GWINTOWANA DO POLOWY M10X70X20 4
27 PODKtADKA @10 8
28 PODKtADKA PrASKA @10 6
29 SRUBA Z PEENYM GWINTEM M8X20 4
30 PODKtADKA ?8 4
31 PODKtADKA PLASKA ?8.5X B20XXT1.5 4
32 NAKRETKA SAMOZABEZPIECZAJACA SZCZESCIOKATNA M10 5
33 SRUBA Z PELNYM GWINTEM M4X16 2
34 SRUBA Z PEENYM GWINTEM M4X10 16
35 SRUBA Z OTWOREM P1OXA5XMEX20 2
36 PODKtADKA PrASKA ?6 2
37 SRUBA Z PELNYM GWINTEM M6X15 6
38 SRUBA GWINTOWANA DO POLOWY ST4X16 17
39 SRUBA Z PELNYM GWINTEM M10x20 4
40 OStONA PRZEDNIA UCHWYTU 89X73.5X35 1
41 GALKA ,T” M8X30 1
42 OStONA BOCZNA P466.6X24.1 2
43 GUMOWA KLAMRA DO OStONY BOCZNE)J $12.4x13 12
44 SRUBA SAMOGWINTUJACA ST4X10 12
45 KORBA 2
46 SRUBA GWINTOWANA DO POtOWY M10X55X20 2
47 SRUBA GWINTOWANA PE£NA M4X20 2
48 KLUCZ PLASKI 5X5X15 2
49 SRUBA GWINTOWANA PEENA M6X15 2
50 PODKtADKA PrASKA P8XB30Xt3.0 2
51 NAPINACZ 1
52 REGULACJA PODtACZENIA WALU P15x30 1




53 NAKRETKA M8 2
54 NAKRETKA BLOKUJACA M8 7
55 KOtO NAPINAJACE ?38X12 1
56 KOtNIERZ DO WALU @10 3
57 ZASLEPKA 45X90Xt1.5 4
58 PODKtADKA POD NOGI PA9X22XM10X26 4
59 KOtO ?54.5X23.5 2
60 SRUBA Z OTWOREM P8X33XM6X15 2
61 SRUBA Z PELNYM GWINTEM M5X60 1
62 NAKRETKA M5 2
63 £OZYSKA KULKOWE 6004-2RS 2
64 INDUKCJA STALA MAGNETYCZNA 1
65 PODKtADKA ST4X12 1
66 TULEJA WALU KORBOWEGO 1 P25X@20.1X4.6 1
67 TULEJA WALU KORBOWEGO 3 PA0XP20.1X7.7 1
68 0S$ KORBOWA ?20X115 1
69 PASEK NAPEDOWY ?308X22 1
70 TULEJA WALU KORBOWEGO 2 @25X@»20.1X10.2 1
71 WSPORNIK MAGNESOWY 1
72 STEROWANIE MAGNETYCZNE DO OSI ?12X50 1
73 SPREZYNA NAPEDOWA HAMULCA ?11.5X@1.2X13 1
74 SILNIK MAGNETYCZNY 1
75 PODWOINE KOO ZAMACHOWE P280X9KG 1
76 PASEK NAPEDOWY 540PJ6 1
77 LINKA HAMOWANIA 1
78 TULEJKA PLASTIKOWA @ 42.5X30 2
79 MIERNIK PULSU 2
80 SRUBA SAMOGWINTUJACA ST4X20 2
81 ZATYCZKA P28Xt1.5 2
82 UCHWYT PIANKOWY P32Xt3.0X480 2
83 KOtNIERZ DO WALU P12 2
84 PEDAL LEWY (L) 406X187X74 1
85 PEDAL PRAWY (R) 406X187X74 1
86 SRUBA Z PELNYM GWINTEM M6X12 8
87 £OZYSKA KULKOWE 6003-2RS 4
88 £OZYSKA KULKOWE 6200-2RS 4
89 UCHWYT PIANKOWY P36Xt3.0X720 2
90 ZASLEPKA @32Xt1.5 2
91 OStONA SILNIKA LEWA (L) 1291.1X72X616.2 1
92 OStONA SILNIKA PRAWA (R) 1291.1X75.9X616.2 1
93 SRUBA SAMOGWINTUJACA ST4X25 2
94 PIERSCIEN ZEGARA @40 2
95 PRZESTAWNE +OZYSKA KULKOWE 2203-2RS 2
96 SRUBA Z PEENYM GWINTEM M8X120 1
97 PRZEWOD tACZACY 1
98 CZUINIK MAGNETYCZNY 1
99 SRUBA PLASTIKOWA PIXP6.1X27 3
100 SRUBA Z PELNYM GWINTEM M5X10 4
101 SRUBA SAMOGWINTUJACA ST4X12 4
102 SRUBA Z tBEM SZESCIOKATNYM M10x55x20 2
103 PODKtADKA P17 2
104 £OZYSKA KULKOWE 600072 4
105 0S KOtA ZAMACHOWEGO $10x109.5 1
106 £OZYSKA KULKOWE 630072 1
107 PODKtADKA @ 10.5xR100xt2.0 6




INSTRUKCJA MONTAZU

KROK 1

1. Potgcz stabilizator przedni (2) z obudowg (1) za pomocg podktadki (28) podktadki sprezynowej (27) oraz sruby
gwintowanej jednostronnie (26).

KROK 2
1. Zamocuj stabilizator tylny (3) do obudowy (1) za pomocg podktadki (28) podktadki sprezynowej (27) oraz sruby

gwintowanej jednostronnie (26)




KROK 3

1. Potgcz przewdd silnika (11) z przewodem kolumny kierownicy (12).

2. Potacz kolumne kierownicy (4) z obudowa (1). Zablokuj za pomoca
podktadki ptaskiej (28), podktadki (27), sruby z petnym gwintem (39),
podktadki  (107), S$ruby z tbem szesciokatnym (102), nakretki
samozabezpieczajgcej szesciokatnej (32).

Uwaga: Po podtaczeniu przewodu, trzeba umiesci¢ go w kolumnie
kierownicy, aby zapobiec przycieciu. Podczas przykrecania srub, najpierw
umiesé wszystkie sruby w otworach, a nastepnie je dokrec.

KROK 4

1. Zamontuj najpierw ramie, nasmaruj obydwa korce osi, ustaw podktadki (103) na obydwdch korcach osi (25).
Nastepnie zamontuj ramie ,,L” (5) po lewej stronie osi (25), ramie ,,R”(6) po prawej stronie osi, zablokuj za pomoca
podktadki (31) i Srubg gwintowang (29).

2. Pofacz ostone ramienia (17) i (16) z lewym ramieniem (5) za pomocg $ruby (33).

3. Jak powyzej: potacz ostone ramienia (17) i (16) z prawym ramieniem (6).

POKRYTE OLEJEM
SMAROWNYM ‘

| POKRYTE OLEJEM
i | SMAROWNYM




KROK 5

1. Najpierw nasmaruj obydwa konce osi nastepnie zamontuj tuleje osiowg lewego wspornika tylnego pedatu (7) do
osi obudowy za pomocg podktadki ptaskiej (31) i sruby (29).

2. Potacz tuleje osiowg lewego wspornika przedniego pedatu (20/21) do lewego wspornika pedatu (7) za pomoca
$ruby (33). Potacz przednia ostone wspornika pedatu (18/19) do lewego wspornika pedatu (7) za pomocg sruby (34) i

(38).
3. Zmontuj wspornik pedatu prawego w ten sam sposdb.
11 B\ 1
"} k'} \ \@ “ POKRYTE OLEJEM SMAROWNYM
\ \ = —
KROK 6

1. Potacz uchwyt (9) z przewodem pomiaru pulsu (13) poza kolumna
kierownicy. Nastepnie gatke , T” (41) wtdz w pokrywe (40), przekre¢. Uwaga:
Nie obracaj gatki ,, T” zbyt mocno.

2. Zamontuj uchwyt na butelke (24) do kolumny kierownicy (4) za pomoca
Sruby (33)




KROK 7

1. Potacz przewdd konsoli (12) z interfejsem z tytu konsoli. Nastepnie potgcz przewdd pomiaru pulsu (13) z wyjsciem
konsoli (14)

2. Zamontuj konsole (12) na kolumnie kierownicy (14) za pomocg $rub (100).

KROK 8

1. Natéz ostone lewego i prawego uchwytu (22), (23) do kolumny kierownicy uzywajac
Srub (34)

2. Zamontuj przednig ostone uchwytéw (40) za pomocg $rub (101)

3. Ustaw uchwyt czujnika pulsu w odpowiedniej pozycji uzywajac gatki , 7"

KROK 9
1. Wt6z wtyczke w otwér — tak jak pokazano na rysunku ponize;j.




Rysunek montazu







FUNKCJE PRZYCISKU

START/STOP START/STOP

RESET 1. Powrdt do menu gtdwnego podczas wstepnego treningu lub w trybie zatrzymania
2. Przytrzymaj przycisk przez 2 sekundy, komputer uruchomi sie ponownie i wréci do
ustawien uzytkownika

UP(+) 1. Zwiekszenie poziomu intensywnosci treningu
2. Zwiekszanie wartosci

MODE/ENTER W trybie STOP, przytrzymaj aby potwierdzi¢ ustawienia

DOWN (-) 1. Zmniejszanie poziomu intensywnosci treningu
2. Zmniejszanie wartosci

RECOVERY Pomiar tetna

BODY FAT Sprawdzanie poziomu tkanki ttuszczowej oraz BMI

FUNKCJE WYSWIETLACZA

CZAS Zakres 0:00 ~ 99:99, Zakres ustawien 0:00 ~ 99:00
DYSTANS Zakres 0:00 ~ 99:59, Zakres ustawien 0:00 ~ 99:59
KALORIE Zakres 0 ~ 9999Kal, Zakres ustawien 0:00 ~ 0.9999Kal
PULS Zakres P-30 ~ 230, Zakres ustawien 0-30 ~ 230

MOC Zakres 0 ~ 999, Zakres ustawien 10 ~ 350

PREDKOSC Zakres 0.0 ~ 99.9 KM/H

RPM Zakres 0 ~ 999

FUNKCJE KOMPUTERA

Podtacz urzadzenie do zasilania. Komputer wigczanie sygnalizuje dtugim dzwiekiem i zapaleniem sie wyswietlacza —
rys. 1. Wiacz tryb uzytkownika: ustaw date, wiek, pte¢, wage, wzrost —rys. 2. Po 4 minutach — bez wykonywania
¢wiczen - komputer automatycznie wejdzie w tryb automatycznego zapisu. Nacisnij dowolny klawisz aby wigczyé
konsole.

USTAWIENIA UZYTKOWNIKA

Wybierz uzytkownika U1 ~ U4, zatwierdZz ENTERem. Nacis$nij UP(+) lub DOWN(-) aby wybra¢ pte¢, wiek —rys.3 —
wage, wzrost i zatwierdz przyciskiem ENTER.

Po wprowadzeniu danych, konsola powréci do gtéwnego menu — rys. 4. Mozna rozpoczac¢ ¢wiczenia naciskajgc
przycisk START/STOP.




WYBOR TRENINGU

Dostosuj program MANUAL za pomocg przyciskéw UP(+), DOWN(-) —rys. 5.

TRYB RECZNY

1. Nacisnij UP(+) lub DOWN (-) aby wybra¢ tryb treningu. Wybierz tryb reczny i zatwierdz przyciskiem ENTER —rys. 4
2. Naci$nij UP(+) lub DOWN (-) aby ustawi¢ CZAS/DYSTANS/KALORIE/POMIAR TETNA. Zatwierdz ENTER

3. Nacisnij START/STOP aby rozpoczgc trening. W trakcie ¢wiczen zmieniaj poziom trudnosci naciskajgc odpowiednio
przycisk UP(+) lub DOWN(-)

4. Naci$nij START/STOP aby zastopowac trening. Naciskajgc RESET wrd¢ do menu gtdownego.

TRYB MODE

1. Nacisnij UP(+) lub DOWN (-) aby wybraé rodzaj treningu, wybierz program —rys. 5. — zatwierdz ENTEREM

2. Nacisnij UP(+) lub DOWN (-) aby wybra¢ program od PO1~P12, programy wyswietlg sie po kolei.

3. Nacisnij UP(+) lub DOWN (-) aby ustawi¢ zaprogramowany czas treningu.

4. Nacisnij UP(+) lub DOWN(-) aby rozpoczgc¢ trening. W trakcie treningu zmieniaj przyciskami UP(+) DOWN(+)
poziom obcigzenia.

5. Naci$nij START/STOP aby zastopowac trening. Naciskajgc RESET wrd¢ do menu gtéwnego.

TIME PULEE

[ fiP ] DISTANG DISTANLI

£2
e
s

LOAD CALORILS

RYS. 5

TRYB PROGRAMU UZYTKOWNIKA

1. Nacisnij UP(+) lub DOWN (-) aby wybraé tryb treningu, wybierz program uzytkownika — rys. 6 — zatwierdz
przyciskiem ENTER

2. Nacisnij UP(-) lub DOWN (-) aby wybra¢ poziom obcigzenia od 1~16 z kazdej kolumny, zatwierdz przyciskiem
ENTER i przejdz do nastepnej kolumny (suma kolumn 20).

3. Przytrzymaj ENTER aby zakoniczy¢ lub wyjs¢ z ustawien.

4. Naci$nij UP(+) lub DOWN (-) aby ustawi¢ zaprogramowany czas treningu.

5. Nacisnij UP(+) lub DOWN(-) aby rozpocza¢ trening. W trakcie treningu zmieniaj przyciskami UP(+) DOWN(-)
poziom obcigzenia

6. Nacisnij START/STOP aby zastopowac trening. Naciskajgc RESET wrd¢ do menu gtéwnego.

TRYB H.R.C (POMIAR TETNA)

1. Nacisnij UP(+) lub DOWN(-) aby wybra¢ program treningu, wybierz H.R.C. — rys. 7. — i zatwierdz przycisk ENTER
2. Nacisnij UP(+) lub DOWN (-) aby wybra¢ H.R.C. —rys. 8 — H.R.C. 75, H.R.C. 90 lub zaznacz tryb H.R. (ustawienia
domysline: 100 — rys. 9). Zatwierdz ENTERem

3. Po wybraniu H.R.C. 55, H.R.C. 75, H.R.C. 90 konsola wyswietli zadang warto$¢ docelowa zgodnie z wiekiem
uzytkownika. Nacisnij UP(+) lub DOWN (-) oraz ENTER aby ustawi¢ zaprogramowany czas treningu.

4. Po wybraniu H.R. domysInie wyswietli sie wartos¢ 100 — rys. 9. Nacisnij UP(+) lub DOWN (-) aby dostosowa¢é
wartos¢ odpowiednio od 30~230 i zatwierdz ENTEREM. . Nacisnij UP(+) lub DOWN (-) oraz ENTER aby ustawi¢
zaprogramowany czas treningu.

5. Naci$nij START/STOP aby zastopowad trening. Naciskajgc RESET wrd¢ do menu gtéwnego.



oy
LU
[7i]
nn
uy

' !]'I!‘j\ltl

USTAWIENIA MOCY

1. Nacisnij UP(+) lub DOWN(-) aby wybra¢ program treningu, wybierz WATT —rys. 10. —i zatwierdZ przycisk ENTER
2. Nacisnij UP(+) lub DOWN (-) aby ustawi¢ moc. (domyslnie: 120)

3. Nacisnij UP(+) lub DOWN (-) aby ustawi¢ zaprogramowany czas treningu.

4. Nacis$nij START/STOP aby rozpocza¢ trening. W trakcie treningu zmieniaj przyciskami UP(+) DOWN(-) moc 10~350.
5. Naci$nij START/STOP aby zastopowac trening. Naciskajgc RESET wrd¢ do menu gtéwnego.

6. Nacisnij START/STOP aby zastopowac trening. Naciskajagc RESET wrd¢ do menu gtéwnego

WATT GETTING

Rys. 10

TRYB POMIARU TKANKI TEUSZCZOWEJ (BODY FAT MODE)
1. W trakcie treningu nacisnij START/STOP aby zastopowa¢ ¢wiczenia, wybierz BODY FAT aby rozpocza¢ pomiar —
rys. 11.
2. Przytrzymaj uchwyty, po 8 sekundach komputer wyswietli wskaznik BMI oraz symbol FAT%.
3. Nacisnij BODY FAT ponownie aby wréci¢ do menu gtéwnego.
4. Kody btedu:
E1 —rys. 12 — uzytkownik nie trzymat uchwytéw prawidtowo
E4 —rys. 13 — poziom FAT% przekracza zakres ( 5.0 % - 50.0 %)



=P
- 01V FRT -

Rys. 12
ODNOSNIKI
B.M.I. ( index masy ciata )
SKALA B.M.I. NISKI NISKI/SREDNI SREDNI SREDNI/WYSOKI
ZAKRES <20 20-24 24.1-26.5 >26.5
POZIOM TKANKI TEUSZCZOWE)
SYMBOL - + T ¥
PLEC NISKI NISKI/SREDNI SREDNI SREDNI/WYSOKI
MEZCZYZNA <13% 13%-25.9% 26%-30% >30%
KOBIETA <23% 23%-35.9% 36%-40% >40%

FUNKCJA RECOVERY

1. Gdy wartos¢ tetna wyswietlana jest na komputerze ( trzymaj za uchwyty ) wcisnij RECOVERY.

2. Wszystkie funkcje wyswietlacza zostang zatrzymane poza opcjg CZAS, rozpocznie sie odliczanie od 00:60 do 00:00
—rys. 14. W trakcie odliczania komputer wyswietli puls —rys. 15. F1 wartos¢ najlepsza F6 najgorsza. Jak na rysunku
ponizej. Nacisnij RECOVERY ponownie aby wréci¢ do menu gtéwnego.

3. W trakcie dziatania funkcji RECOVERY uzytkownik moze wréci¢ do gtéwnego menu.

4. Bez podtaczonego czujnika pulsu, funkcja RECOVERY nie dziata

RELCVERY

TABELA WYNIKOW FUNKCJI RECOVERY

1.0 WYBITNY
1.0<F<2.0 SWIETNY
2.0<F<29 DOBRY
3.0<F<39 POPRAWNY
40<F<59 PONIZEJ SREDNIEJ

6.0 StABY




UWAGI:

1. Komputer wymaga napiecia 9V, wtyczka 1300 mA

2. Kiedy uzytkownik przestanie pedatowaé przez 4 minuty, komputer przechodzi w tryb spoczynku, wszystkie
ustawienia zostajg zapisane do momentu ponownego uzycia — tryb uspienia.

3. Kiedy komputer dziata nieprawidtowo, wyciggnij wtyczke i wtéz ponownie.



Fit Hi Way

Wymagania systemowe:
Bluethooth 3.0 lub 4.0
Android 4.3 lub wyzszy

i0S 9 lub wyzszy

) ANDROID APP ON o’ Download on the
P+ Google play s App Store



Szybki start

Pobierz aplikacje Fit Hi Way

Podtacz swoje urzadzenie mobilne za
posrednictwem Bluetooth 3.0 lub 4.0

Otworz aplikacje

& Oonnet Moda

Zacznij ¢wiczy¢

(oick start done

Vo wrsiwting a rew {oness poger 3
VA 10 e E A eTTee s e sy aresd Dol Got

Muodia ol



Dostosuj trening do swoich potrzeb Sprawdz podsumowanie treningu i
udostepnij swoj wynik

[ ) 2o
I

e Turning Point
Start Point my }: .
L

Y 3 T«=End Point

'?' : ﬂran"-nn.,ro
-t (B




Race Mode

MultiplayerCompetition NI

Pobierz kompletn3 instrukcje obstugi:

http:// abisal.pl/ins/FitHiWay.pdf



EN

IMPORTANT SAFETY INFORMATION

This product has been designed for home use only and built for optimum safety. Please note the following safety
precautions:

1. Before starting any exercise program you should consult your doctor to determine if you have any physical or
health conditions that could create a risk to your health and safety, or prevent you from using the equipment
properly. Your doctor's advice is essential if you are taking medication that affects your heart rate, blood
pressure or cholesterol level. This is especially important for persons over the age of 35, pregnant women, or
those with pre-existing health problems or balance impairments.

2. Before using this equipment to exercise, always do stretching exercises to properly warm up.

3. Be aware of your body's signals. Incorrect or excessive exercise can damage your health. Stop exercising if you
experience any of the following symptoms: pain, tightness in your chest, irregular heartbeat, extreme shortness
of breath, feeling light headed, dizzy or nauseous. If you do experience any of these conditions you should
consult your doctor before continuing with exercise program. Injuries to health may result from incorrect or
excessive training.

4. During exercises and after keep children and pets away from the equipment.

5. Use the equipment on a solid, flat level surface with a protective cover for your floor or carpet. Move all sharp
objects.

6. Free area shall be not less than 0,6 m greater than
the training area in the directions from which the

equipment is accessed. Free area must also ‘f\\'.x\
include the area for emergency dismount. Where ' \@‘ri
equipment is positioned adjacent to each other i
the value of the free area may be shared.

7. Before each wuse, visually inspect the unit >0,6m

including hardware and resistance bends. \

8. Before using the equipment, check if the nuts,
bolts and other bends are securely tightened.

9. Always use the equipment as indicated. If you find
any defective components whilst assembling or 1
checking the equipment, or if you hear any
unusual noise coming from the equipment while 20,6m
using, stop. Do not use the equipment until the
problem has been rectified.

10. Do not insert any object into any openings.

11. Be aware of all regulation and constructions parts which may disturb during exercises.

12. The safety level of the equipment can only be maintained if it is regularly examined for damage and/or wear and
tear.

13. Wear suitable clothing whilst using the equipment. Avoid wearing loose clothing which may get caught in the
equipment or that may restrict or prevent movement.

14. The equipment has been tested and certified according to EN I1SO 20957-1 under class H. It is not suitable for
therapeutic use.

15. Care must be taken when lifting or moving the equipment so as not to injure your back. Always use proper lifting
techniques and/or use assistance.

16. The equipment is designed for adult use only. Keep unsupervised children away from the equipment.

17. Assemble this unit as described in this manual. Use only parts from the set. Check all parts with the part list.

WARNING: READ ALL INSTRUCTIONS BEFORE USING ANY FITNESS EQUIPMENT. WE ASSUME NO RESPONSIBILITY
FOR PERSONAL INJURY OR PROPERTY DAMAGE CAUSED BY OR THROUGH THE USE OF THIS PRODUCT

MAINTENANCE

Your unit has been carefully designed to require minimum maintenance. To ensure this, we recommend that you do
the following: keep your unit clean by wiping sweat, dust or other residue off with a soft, clean cloth after each use.
Always make sure that the bands are secure and show no signs of wear. Regularly check the tightness of nuts and
bolts.



Pre-assembly notes
Open the box. Before starting assembly, make sure that all parts are included in the box. Check

the hardware chart for the number of parts necessary for proper assembly. If any of the parts
are missing, please contact your dealer.

E30

EEEEEEERRAEEEEEE

34 M4X10-16

QO

28 ¢10-6 103 ¢17-2

L

35 @10X45XM6X20-2

26 M10X70X20- M10X55X20-2

@ 10. 5XR100
X12.0-6

A \ 31 08.5X920X 1. 5-4

Before starting work, make sure that you have all the tools necessary for assembly. Make sure
the assembly space is adequate and clean. Check that there are no dangerous objects in the
vicinity that could cause injury during assembly.

TECHNICAL INFORMATION

DIMENSION 1660X700X1580mm
MAX LOAD 150KG

FLYWHEEL 9KG

RESISTANCE MAGNETIC

NETT WEIGHT 58KG




Part list

NO. NAME SPECIFICATION QTyY
1 Main frame 0.74m? 1
2 Front stabilizer PT50%100xt1.5%x600 1
3 Rear stabilizer PT50x100xt1.5x700 1
4 Upper Upright post 0.27m? 1
5 Body arm(L) 0.161m? 1
6 Body arm(R) 0.161m? 1
7 Pedal supporter(L) 0.2m? 1
8 Pedal supporter(R) 0.2m? 1
9 Handlebars 0.085m? 1
10 Console 5.5 " LCD/English 1
11 Motor communication wire L-550mm 1
12 Console communication wire L-1100mm 1
13 Handle pulse connection wire L-650mm 2
14 Console outset 2
15 Power adapter 240V 1
16 Body arm cover 160.8x103x56 2
17 Body arm cover 160.8x103%x45 2
18 Front pedal supporter cover 1 125.1x36.7x89.4 2
19 Front pedal supporter cover 2 125.1x39.7x89.4 2
20 Rear pedal supporter cover 1 107.7x103x34.5 2
21 Rear pedal supporter cover 2 107.7x103%37.5 2
22 Handlebar cover(L) 176.5x53.2x117.5 1
23 Handlebar cover(R) 176.5%53.2x117.5 1




24 Bottle holder ®93x150
25 Axis ®17x339.5
26 Allen C.K.S. half thread screw M10x70x20
27 Spring washer ®10

28 Flat washer @10

29 Allen C.K.S. Full thread screw M8x20

30 Spring washer »8




31 Flat washer ©8.5xM20xt1.5 4

32 Hex self-locking nut M10

33 Philips pan head full thread screw M4x16

34 Philips pan head full thread screw M4x10 16

35 Allen C.K.S. hollow screw 010x45xM6x20 2
36 Flat washer 06 2
37 Allen C.K.S. full thread screw Méx15 6
38 Philips C.K.S. self-tapping screw ST4x16 17
39 | Allen pan head full thread screw M10x20 4
40 Handlebar front cover 89x73.5x35 1
41 T shape knob M8x30
42 Turntable 0466.6x24.1
43 Turntable rubber buckle ©12.4x13 12
44 Phillips C.K.S. Tail cutting self-tapping screw ST4x10 12
45 Crank square iron
46 Hex half thread screw M10x55x20 2
47 Hex full thread screw M4x20 2
48 Flat key 5x5x15 2
49 Allen countersunk head full thread screw M6x15 2
50 | Flat washer DO8xD30xt3.0 2
51 Fixed idler wheel 1
52 Idler adjustment connecting shaft d15x30 1
53 Hex nut M8 2
54 Hex locking nut M8 7
55 Idler wheel ®38x22 1
56 Circlip for shaft d10 3
57 | End cap 45x90xt1.5 4
58 Feet pad D49x22xM10x26 4
59 Wheel ®54.5x23.5 2
60 Allen C.K.S. hollow screw O8x33xM6x15 2
61 Hex full thread screw M5x60 1
62 Hex nut M5 2
63 6004-2RS 2

Deep groove ball bearing




64 Fixed magnetic induction 1
65 | Philips washer head end-cutting self-tapping screw ST4x12 1
66 | Crank axle sleeve 1 025x(®20.1x4.6 1
67 | Crank axle sleeve 3 D40x20.1x7.7 1
68 | crank axle ®20x115 1
69 | Belt pulley D308x22 1
70 | crank axle sleeve 2 ®25x®20.1x10.2 1
71 Fixed magnet set 1
72 | Magnetic control fixed axle ®12x50 1
73 | Brake tension spring ®11.5xP1.2x13 1
74 Magnet motor 1
75 | Double flywheel ®280/9KG 1
76 | Motor belt 540PJ6 1
77 | Brake line 1
78 | Rail plastic cap ®42.5%x30 2
79 | Handle pulse 2
80 | Philips C.K.S. self-tapping screw ST4x20 2
81 | Pipe plug DO28xt1.5 2
82 | Foam grip ®32xt3.0x480 2
83 | Circlip for shaft 12 2
84 | pedal(L) 406x187x74 1
85 | Pedal(R) 406x187x74 1
86 | Allen C.K.S. full thread screw M6x12 8
87 Deep groove ball bearing 6003-2RS 4
88 Deep groove ball bearing 6200-2RS 4
89 | Foam grip ®36xt3.0x720 2
30 | Pipe plug ®32xt1.5 2
91 | Motor cover(L) 1291.1x72x616.2 1
92 | Motor cover(R) 1291.1x75.9x616.2 1
93 | Philips C.K.S. Self-tapping screw ST4x25 2
94 | Circlip for holes 40 2
95 | self-aligning ball bearing 2203-2RS 2
96 | Hex full thread screw M8x120 1
97 Power communication wire 1




98 Magnetic sensor 1
99 | Plastic bolt O 9xP 6.1x27 3
100 | Phillips C.K.S. full thread screw M5x10 4
101 | Philips C.K.S. Self-tapping screw ST4x12 4
102 |Hexagon large flat head half - set bolt M10x55x20 2
103 |Curved washer »17 2
104 |Deep groove ball bearings 600027 4
105 | Flywheel axis @ 10x109.5 1
106 | Deep groove ball bearings 63002Z 1
107 |Curved washer ®10.5xR100xt2.0 6




ASSEMBLY INSTRUCTIONS

Step 1:

1. Attach the front stabilizer (2) to the main frame (1) with curved washer(28), spring washer(27)
and Allen C.K.S. half thread screw(26).

Step 2:

1. Attach the rear stabilizer (3) to the main frame (1) with curved washer(28), spring washer(27)

and Allen C.K.S. half thread screw(26)




Step 3:
1. Connect motor communication wire(11) and upright post communication wire(12).
2. Attach upper upright post (4) to the main frame (1). Lock with flat washer(28), spring
washer (27), Allen pan head full thread screw (39), curved washer (107), Allen pan head half
thread screw (102), Hexagon jam nut (32).

Attention: After connecting the communication line, need to put them into the upright post to
prevent clipped. When installing the screws, first put all the screws on the screw hole, then lock

them.




Step 4:

1. Assemble of Body arm L/R, First, lubricate both ends of the axis,set the curve washer (103) to
the both side of the Axle (25). Then assemble Bodyarm-L(5) to the left of Axle(25). Bodyarm-R(6)
to the right of Axle(25). Lock with flat washer(31) and Allen C.K.S. full thread screw(29).

2. Assemble Body arm cover (17) and Body arm cover (16) to the Body arm-left(5) with Phillips
pan head full thread screw(34).

3. Same as above way to assemble Body arm cover (17) and Body arm cover (16) to the Body

arm-right(6)

Coated lubricat
oil




Step 5:

1.First, lubricate both ends of the axis, then Attach the axle sleeve of left rear pedal supporter (7)

to the axle of main frame(1) with Flat washer (31) and Allen C.K.S. half thread screw (29).
2.Attach the axle sleeve of left front pedal supporter(7)to left body arm(5)with Allen
C.K.S. hollow screw(35), flat washer(36) and Allen C.K.S. full thread screw(37).

3.Attach the rear cover of pedal supporter(20/21) to left pedal supporter(7) with Philips pan head
full thread screw(34). Attach the front cover of pedal supporter(18/19) to left pedal supporter(7)
with Philips pan head full thread screw (3) and Philips C.K.S. self-tappings crew(38).

4. Install the Pedal supporter(R) (8)with same way.

Coated lubricate oil




Step 6:

1. Fixed the handlebar (9). Through handle pulse connection wire(13) out of the upper upright
post(4). Then through T shape knob (41) out of the handlebar front cover (40). Rotate inside.
Notice: T shape don’t rotate tightly firstly.

2. Attach bottle holder(24) to upper upright post(4) with Philips pan head full thread screw(33).

Step 7:

1.Connect console communication wire(12) with the interface of back console. Connect handle

pulse communication wire (13) with console outset(14).

2.Attach console(10) to upper upright post(4) with Philips C.K.S. full thread screw(100).




Step 8:

1. Attach handlebar cover —left (22) and right (23) to upper upright post (4) with Phillips pan
head full thread screw(34).

2. Lock the handlebar front cover (40) with Phillips C.K.S. self-tapping screw(101).

3. Adjust the Pulse tube to the suitable position. Rotate T shape knob.

Step 9:

1. Insert the power pugs into power hole as shown below. Assembling finished




Drawing for assembly







BUTTON FUNCTION

START/STOP Start or Stop workout

RESET Reverse to main menu during presetting workout value or in stop mode
Hold on pressing for 2 seconds, computer will reboot and start from
user setting.

UP(+) 1. Adjust optional training mode increased
2. Adjust the value increased

MODE/ENTER In STOP mode, press it to confirm setting and enter it.

DOWN(-) 1. Adjust optional training mode decreased
2. Adjust the value decreased

RECOVERY Test heart rate recovery status

BODY FAT Test body fat% and BMI

DISPLAY FUNCTIONS

TIME Display Range 0:00 ~ 99:99; Setting range 0:00 ~ 99:00
DISTANCE Display Range 0.0 ~ 99.99; Setting range 0.0 ~ 99.90
CALORIES Display Range 0 ~ 9999Cal.; Setting range 0 ~ 9990Cal.
PULSE Display range P-30 ~ 230; Setting range 0-30 ~ 230
WATT Display Range:0 ~ 999; Setting Range 10 ~ 350

SPEED Range 0.0 ~ 99.9KM/H

RPM

Range 0 ~ 999




OPERATION:

POWER ON

Plug in power supply, computer will power on with a long beep sound and display all
segments on LCD for 2 seconds(Drawing 1). Enter into user selection (Drawing 2) and
personal data setting mode (Age, Gender, Height, Weight).

After 4 minutes without pedaling or pulse input, console will enter into power saving
mode.

Press any key may wake the console up.

Drawing1 Drawing2

Personal data setting
After selecting user from U1~U4, press ENTER to confirm. Press UP(+) or DOWN (-) to
set SEX, AGE (Drawing 3), HEIGHT, WEIGHT and confirm by pressing ENTER. All
data will be saved as user profile.
After setting, console go to main menu and display as Drawing 4. In this page, user can
start workout directly by pressing START/STOP button.

MANLH

il 1]
L Ly

Drawing3 Drawing4

Workout selection
Inmainpage,thefirstprogramMANUALisflashing(Drawing5).UsercanpressUP(+)or

DOWN(-) to selectt MANUAL-->PROGRAM-->USER PROGRAM-->H.R.C.-->WATT,
press ENTER to confirm.



Manual Mode

1. Press UP(+) or DOWN(-) to select workout program, choose Manual (Drawing 4)
and press ENTER key to confirm.

2. Press UP(+) or DOWN(-) to preset value of TIME/DISTANCE/CALORIES/PULSE
and press ENTER to confirm.

3. Press START/STOP keys to start workout. During workout, user can press UP and
DOWN to adjust load level from1~16.

4. Press START/STOP keys to pause workout. Press RESET to reverse to mainmenu.

Program Mode
1. Press UP(+) or DOWN(-) to select workout program, choose Program (Drawing 5)

and press ENTER key toconfirm.

2. Press UP(+) or DOWN(-) to select program from P01~P12, the program profile will
display byturn.

3. Press UP(+) or DOWN(-) to preset workoutTIME.

4. Press START/STOP keys to start workout. During workout, user can press UP(+)

or DOWN(-) to adjust load level from1~16.
5. Press START/STOP keys to pause workout. Press RESET to reverse to mainmenu.

[HSTAMLT

n
i
mvman
| ROGRAM 7]
Drawing5 Drawing 6

A
P

User Program Mode
1. Press UP(+) or DOWN(-) to select workout program, choose User Program(Drawing

6) and press ENTER key to confirm.

2. Press UP(+) or DOWN(-) to set load level from 1~16 of each column, and
press ENTER to next one. (Total column =20)

3. Hold on pressing ENTER to finish or quitsetting.
Press UP(+) or DOWN(-) to preset workoutTIME.

5. Press START/STOP button to start workout. During workout, user can press
UP(+)or DOWN(-)to adjust load level from1~16.

6. Press START/STOP button to pause workout. Press RESET to reverse to main

menu.



H.R.C. mode

1.

Press UP(+) or DOWN(-) to select workout program, choose H.R.C. (Drawing 7) and
press ENTER key toconfirm.

Press UP(+) or DOWN(-) to select: H.R.C 55 (Drawing 8), H.R.C75, H.R.C 90 orTAG
(TARGET H.R.) (default: 100, Drawing 9) and confirm by pressingENTER.

When select H.R.C 55, H.R.C75, H.R.C 90, console will display preset target value
according to user age. Press UP(+) or DOWN(-) and ENTER to preset workoutTIME.
When select TAG H.R., the preset value 100 is flashing as Drawing 9. Press UP(+)or
DOWN(-) to adjust value from 30~230 and confirm by ENTER. Preset workout TIME
by pressing UP(+) andDOWN(-).

Press START/STOP button to start or stop workout. Press RESET to reverse to main

menu.

| _TIME |
=
Al LS ’

Drawing 8

(1] HSTAN G

OAp CALDRIES

Drawing 9

WATT Mode

1.

Press UP(+) or DOWN(-) to select workout program, choose WATT (Drawing 10) and
press ENTER key to confirm.

Press UP(+) or DOWN(-) to preset WATT target. (default:120)

Press UP(+) or DOWN(-) to preset workoutTIME.
PressSTART/STOPbuttontostartworkout.Duringworkout,usercanpressUP(+)or
DOWN(-) to adjust WATT level from10~350.

Press START/STOP button to pause workout. Press RESET to reverse to main

menu.



Drawing 10
Body Fat Mode
1. During workout, press START/STOP to stop workout, press BODY FAT key to
start measure.
(Drawing 11)
2. Hold on hand grips, after 8 seconds, computer will show BMI, FAT% and fatsymbol.
3. Press BODY FAT key again reverse to mainmenu.
4. Errorcode:
*Console display E-1 (Drawing 12): user is not holding hand grips correctly.
*Console display E-4 (Drawing 13): FAT% exceed setting range (5.0% ~50.0%)

T Ty I:l___|T
A1l | 1

Drawing12

Drawing 13

<REFERENCE>

B.M.l. (Body mass index) integrated

BODY FAT:

B.M.I SCALE ow LOW/MED | MEDIUM | MED/HIGH

RANGE <20 20-24 24.1-26.5 >26.5

SYMBOL + A L 4

FAT%SEX| LOW | LOW/MED | MEDIUM | MED/HIGH

MALE <13% | 13%-25.9% | 26%-30% >30%

FEMALE <23% | 23%-35.9% | 36%-40% >40%




Recovery

1.

3.
4.

When pulse value display on the computer (hold hand grips), pressRECOVERY
button.

All function display will stop except TIME”starts counting down from 00:60 to00:00
(Drawing14). When TIME counts down to O, screen will display your heart rate
recovery status with the FX (X=1~6, Drawing 15). F1 is the best, F6 is the worst. (See
below chart)

(Press the RECOVERY button again to return the main display.)

During RECOVERY, user may press RECOVERY button to back to mainmenu.
Without pulse inputted, it is invalid to press RECOVERYbutton.

- .
i g 71
- 1Y

o
RECCLERY

Drawing14 Drawing15

1.0 OUTSTANDING
1.0 F= 2.0 EXCELLENT
20=F=28 GOOD
3.0: F=:3.9 FAIR
4.0:F=<5.9 BELOW AVERAGE

6.0 POOR

NOTE:

1.
2.

This computer require 9V, 1300mAadaptor.

When user stop pedaling for 4 minutes, computer will enter intopower saving

mode, all setting and exercise data will stored until user start exerciseagain.

When computer act abnormal, please plug out the adaptor and plugin again.
7



Fit Hi Way

System requirements:
Bluethooth 3.0 or 4.0
Android 4.3 or above

iOS 9 or above

. ANDROID APP ON # Download on the
P- Google play « App Store



Quick start

Download app Fit Hi Way

Connect your device with Bluetooth 3.0 or
4.0

Open app

& Donet Mala

Start workout

(aick start dooe

Vo w= siwrting 3 rew {oness poram 3
A 10 Cers Al i elfaes e s aresd Sol Got

Mo ol

Customize training to your needs




- QCE

Turning Point
Start Pomt‘? ‘

“ d

end

7’4_,-,- End Point

Race Mode

MultiplayerCompetition

Download complete user guide:

http:// abisal.pl/ins/FitHiWay.pdf



)_
CZ
BEZPECNOSTNi POKYNY

Vyrobek je urcen vylucné k domacimu pouziti a byl navrZen tak, aby byla zajisténa optimalni bezpecnost. Dodrzujte
nasledujici pokyny:

1.V pripadé moznosti existence zdravotnich pirekazek ve vyuZivani tohoto zafizeni se pred zapocetim tréninku poradte s
cholesterolu. Rozhodnuti je nezbytné i v pfipadé osob starsich 35 let, které maji zdravotni problémy.

2. Pred zapocetim tréninku vzdy provedte rozcvicku.

3. Davejte si pozor na znepokojujici signaly. Nevhodné nebo nadmérné cviceni je zdravi nebezpecné. Pokud se béhem
tréninku objevi bolesti hlavy, zavrat, bolest na hrudi, nepravidelny srde¢ni rytmus nebo jiné znepokojivé signély, okamzité
preruste trénink a poradte se s lékafem ohledné pokracovani v tréninku. Urazy mohou byt zpGsobeny nepravidelnym nebo
prilis intenzivnim tréninkem.

4.V prabéhu tréninku a po jeho ukonceni zajistéte, aby k zafizeni nemély pfistup déti a zvirata.

5. Zafizeni postavte na suchy, stabilni a fadné vyrovnany povrch. Z bezprostiedni blizkosti zafizeni odstrarite vSechny ostré
predméty. Zafizeni chrante pred vlhkosti, pfipadné nerovnosti povrchu vyrovnejte. Doporucujeme pouzit specialni
antiskluzovou podlozku, ktera zabrani posouvani se zafizeni béhem tréninku. 1

6. Volny prostor by nemél byt mensi nez 0,6m a vétsi nez dostupny
tréninkovy prostor. Volny prostor musi zahrnovat také prostor pro
bezpecné nouzové opusténi zafizeni. Tam, kde jsou zafizeni umisténa
vedle sebe, mlze byt velikost volného prostoru rozdélena.

7. Pfed prvnim pouZzitim, a ddle v pravidelnych intervalech, je potfeba
kontrolovat upevnéni SroubU a ostatnich spoju.

8. Pfed zapocetim tréninku zjistéte upevnéni jednotlivych ¢astia Sroubl,
které je spojuji. Trénink je moZné zapocit pouze v pripadé, Ze je zafizeni
fadné sestaveno.

9. Zafizeni by mélo byt pravidelné kontrolovano z hlediska opotiebeni a
poskozeni, pouze tehdy budou splnény bezpecnostni podminky. Zvlastni
pozornost je potfeba vénovat potahu a pénovkam, které podléhaji
opotrebeni nejrychleji. PoSkozené Casti je potieba co nejrychleji opravit
nebo vyménit-do té doby neni mozno zafizeni pouzivat.

10. Do otvorli nevkladejte zadné predméty. Zachovejte volny prostor vétsi nez 0,6 m od na

11. Davejte pozor na ¢ouhajici regulacni ¢asti a jiné konstrukeni . , , . ,
. ) e M obrazku vvobrazého tréninkového prostoru.
Casti, které by pfi tréninku mohly prekazet.

12. Zarizeni vyuzivejte pouze v souladu s jeho urcenim. Jestlize bude

néktera ¢ast poskozena nebo opotfebena nebo se béhem tréninku objevi znepokojujici zvuky, okamZité preruste trénink.
Nepouzivejte zafizeni, dokud nebude zavada odstranéna.

13. Cvicte v pohodiném obleceni a sportovni obuvi. Vyhybejte se volnému obleceni, které by se mohlo o vy¢nivajici ¢asti
zachytit, nebo by mohly omezovat volnost pohybu.

14. Zafizeni spada do tfidy H podle normy EN ISO 20957-1 a je urceno k vyluéné domacimu pouziti. NemazZe byt pouZito k
terapeutickym, rehabilita¢nim nebo komerénim tceltim.

15. Béhem zvedani nebo prenaseni tohoto zafizeni je potfeba mit spravné drzeni téla, aby nedoslo k poskozeni patere.
16. Zatizeni je uréeno pouze pro osoby dospélé. Déti bez dozoru drzte v bezpecné vzdalenosti od zafizeni.

17. Pfi montazi zafizeni je potfeba presné dodrZovat navod a pouzivat pouze ¢asti, které patfi k zafizeni. Pfed zapocetim
montdze je potieba zkontrolovat, zda vSechny ¢asti, které jsou v seznamu, byly dodany.

UPOZORNENI: PRED POUZITIM FITNESS ZARIZENI SI PRECTETE NAVOD. NENESEME ZODPOVEDNOST ZA ZRANENI UZIVATELE
NEBO POSKOZEN{ PREDMETU, V DUSLEDKU NESPRAVNEHO POUZIVANI ZARIZENI.

UDRZBA: K ¢isténi zafizeni nepouZivejte agresivni &istici prostfedky. K odstrafiovéni $piny a prachu pouZivejte mékky, vihky
hadfik. Zafizeni prechovdvejte na suchych mistech tak, aby bylo chranéno pred vihkosti a korozi.



Tento navod si ponechte pro budouci pouZiti.

Prectéte si a dodrzujte vSechna doporuceni v tomto navodu.
Pfedmontaini poznamky

Otevrete karton:

Najdéte v ném seznam vsech soucastek. Ddle zkontrolujte, zda se v kartonu nachazeji vsechny casti a naradi. Pokud tomu
tak neni, kontaktujte dodavatele

E30

LU

34 M4X10-16

Jl®I®

37 M6X15-2 (33 MAX 16-2|38 ST4X16-2 |36 06-2 28 910-6 103 ¢17-2

L

35 @10X45XM6X20-2

26 M10X70X20-4 M10X55X20-2
@ ©10. 5XR100
X12.0-6
m 1
[
T~ 31 #8.5X020Xt1. 54

Technicka data

ROZMERY RozloZeny: 1660x700x1580mm
MAXIMALNI ZATIZENi 150kg
KOTOUCOVY SETRVACNIK 9kg
ODPOR Magneticky
HMOTNOST PRODUKTU 58kg




Seznam ¢asti

C. NAZEV POPIS POCET
1 Hlavni ram 0.74 m’ 1
2 Predni stabilizator PT50x100xt1.5x600 1
3 Zadni stabilizator PT50x100xt1.5x700 1
4 Pfedni sloupek 0.27 m’ 1
5 Leva rukojet 0.161 1
6 Prava rukojet 0.161 1
7 Leva ty¢ naslapu 0.2 m’ 1
8 Prava ty¢ naslapu 0.2 m’ 1
9 Riditka 0.085 m’ 1
10 Pocitaé 5.5 " LCD/English 1
11 Pfevod motoru L-550mm 1
12 Pocitacovy prevod L-1100mm 1
13 Prevod cidla pulsu L-650mm 2
14 Prevody z pocitace 2
15 Napdjeci adaptér 240V 1
16 Kryt rukojeti 160.8x103x56 2
17 Kryt rukojeti 160.8x103x45 2
18 Predni kryt tyCe pedalu 1 125.1x36.7x89.4 2
19 Predni kryt tyce peddalu 2 125.1x36.7x89.4 2
20 Zadni kryt tyce peddlu 1 107.7x103x34.5 2
21 Zadni kryt tyCe pedalu 2 107.7x103x37.5 2
22 Levy kryt fiditek 176.5x53.2x117.5 1
23 Pravy kryt fiditek 176.5x53.2x117.5 1
24 Kosik ®93x150 1
25 Osa pro rukojet ®17x339.5 1
26 Imbusovy Sroub s pllzavitem M10x70x20 4
27 PruZinova podlozka ®10 8
28 Rovna podlozka ®10 6
29 Imbusovy Sroub s plnym zavitem M8x20 4
30 PruZinova podlozka 08 4
31 Rovna podlozka ©8.5xM20xt1.5 4
32 Hexagonalni samojistici matice M10 2
33 Sroub s plnym zévitem M4x16 2
34 Sroub s plnym zavitem M4x10 16
35 Imbusovy duty Sroub D10x45xM6x20 2
36 Rovna podlozka 06 2
37 Imbusovy Sroub s plnym zdvitem M6x15 6
38 Samofrezny Sroub ST4x16 17
39 Imbusovy Sroub s plnym zdvitem M10x20 4
40 Predni kryt Fiditek 89x73.5x35 1
41 T-Sroub M8x30 1
42 Otocny plastovy talif D466.6x24.1 2
43 Zatka otocného plastového talife ®12.4x13 12
44 Samorezny Sroub se zavitem ST4x10 12
45 Zelezn3 klika 2
46 Hexagonalni Sroub M10x55x20 2
47 Hexagonalni Sroub M4x20 2
48 Ploché tlacitko 5x5x15 2
49 Imbusovy Sroub se zapusténou hlavou M6x15 2
50 Rovna podlozka O8xM30xt3.0 2
51 Pevna volnobézna hridel 1
52 Napojeni hridele ®15x30 1
53 Hexagonalni matice M8 2
54 Hexagonalni zajistovaci matice M8 7
55 Volnobéiné kolo ®38x22 1
56 Pojistny krouzek hridele D10 3
57 Koncovka 45x90xt1.5 4




58 Nozka D49x22xM10x26 4
59 Kolecko ®54.5x23.5 2
60 Duty imbusovy Sroub D8x33xM6x15 2
61 Hexagonalni Sroub se zavitem M5x60 1
62 Hexagonalni matice M5 2
63 Kulickové loZisko s drazkami 6004-2RS 2
64 Pevné magnetické voditko 1
65 Samofrezny Sroub s podloZzkou ST4x12 1
66 Limec klikové ndpravy 1 D25x®20.1x4.6 1
67 Limec klikové napravy 3 D40x®20.1x7.7 1
68 Klikova naprava ®20x115 1
69 Remenice D308x22 1
70 Limec klikové napravy 2 ®25x®20.1x10.2 1
71 Pevna sada magnetu 1
72 Magnetickd pevna osa 012x50 1
73 Brzdici pruzina ®11.5xP1.2x13 1
74 Magnetovy motor 1
75 Dvojity kotoucovy setrvacnik »280/9kg 1
76 Remen motoru 540PJ6 1
77 Brzdné lanko 1
78 Plastova objimka D42.5x30 2
79 Cidlo pulsu 2
80 Samorezny Sroub ST4x20 2
81 Koncovka D28xt1.5 2
82 Pénovka ®32xt3.0x480 2
83 Pojistny krouzek htidele 012 2
84 Levy naslap 406x187x74 1
85 Pravy naslap 406x187x74 1
86 Imbusovy Sroub se zavitem M6x12 8
87 Kulickové loZisko s drazkami 6003-2RS 4
88 Kulickové loZisko s drazkami 6200-2RS 4
89 Pénovka ®36xt3.0x720 2
90 Koncovka ®32xt1.5 2
91 Levy kryt motoru 1291.1x72x616.2 1
92 Pravy kryt motoru 1291.1x75.9x616.2 1
93 Samorezny Sroub ST4x25 2
94 Pojistny krouzek ®40 2
95 Samonosné kuli¢kové loZisko 2203-2RS 2
96 Hexagonalni matice se zavitem M8x120 1
97 Napajeci komunikaéni kabel 1
98 Magnetické cidlo 1
99 Plastovy Sroub DIxD6.1x27 3
100 Sroub se zévitem M5x10 4
101 Samorezny Sroub ST4x1 4
102 Sroub s Sestihrannou hlavou M10 x 55 x 20 2
103 Prohnutd podlozka 017 2
104 Kulickové loZisko s drazkami 600022 4
105 Osa ®10x109.5 1
106 Kuli¢kové lozisko s drazkami 63002z 1
107 Prohnuta podlozka ®10.5xR100xt2.0 6




MONTAZ
Krok 1:

1. Pfipevnéte predni stabilizator (2) k hlavnimu ramu (1) pomoci prohnuté podlozky (28), pruzinové podlozky (27) a
imbusového Sroubu s palzavitem (26).

Krok 2:

1. Pfipevnéte zadni stabilizator (3) k hlavnimu rdmu (1) pomoci prohnuté podlozky (28), pruzinové podlozky (27) a
imbusového Sroubu s pulzavitem (26).




Krok 3

1. Spojte pfevod motoru (11) s pfevodem predniho sloupku (12).

2. Pfipevnéte predni sloupek (4) k hlavnimu rdmu. Zajistéte ji pomoci ploché podlozky (28), pruzinové podloZzky (27),
imbusového Sroubu se zapusténou hlavou (39), prohnuté podlozky (107), imbusového Sroubu se zapusténou hlavou (102),
matice (32).

Upozornéni: Po pfipojeni komunikacni linky je tfeba ji umistit do svislého sloupku, aby nedoslo k jejimu fiznuti. PFi instalaci
Sroubl nejprve zasroubujte vSechny Srouby do otvoru pro Srouby a poté je dotahnéte.




Krok 4:

1. Pfipevnéni levé a pravé rukojeti. Nejdfive promaZte oba konce osy, nasadte prohnutou podlozku na obé strany osy pro
rukojeti (25). Poté pfipevnéte levou rukojet (5) k levé strané osy pro rukojet (25). Zajistéte ji pomoci rovné podlozky (31) a
imbusového Sroubu se zavitem (29).

2. Pripevnéte kryt rukojeti (17) a (16) k levé rukojeti (5) pomoci Sroubu s plnym zavitem (33).

3. Stejné postupujte v pripadé montaze pravé rukojeti (6).

Promazat mazivem

Krok 5:

1. Nejdfive promazejte oba konce osy, poté pfipevnéte pouzdro kliky levé tyce naslapu (7) ke klice hlavniho rdmu (1)
pomoci rovné podlozky (31) a imbusového Sroubu se zavitem (29).

2. Pripevnéte pouzdro kliky levé tyCe naslapu (7) k levé rukojeti (5) pomoci dutého Sroubu (35), rovné podlozky (31) a
imbusového Sroubu se zavitem (29).

3. Pfipevnéte zadni kryt tyce naslapu (20/21) k levé ty¢i naslapu (7) pomoci sroubu se zévitem (33). Pfipevnéte pfedni kryt
tyce naslapu (18/19) k levé tyc¢i naslapu (7) pomoci Sroubu se zavitem (34) a samorezného Sroubu (38).
4. Stejnym zplsobem pfipevnéte pravou ty¢ naslapu.

T T \ T

1 1 1

I‘|‘ \.‘ \ X I‘, Cnah::r{ lhiihricrata il
||

| \ \ Promazat mazivem




Krok 6:

1. Pfipevnéni fiditek (9). Vytahnéte prevod cidla pulsu (13) z vrchni ¢asti

predniho sloupku (4). Poté prostrcte T-Sroub (41) prednim krytem riditek

(40). Zasroubujte jej. Poznamka: T-Sroub pfilis nedotahuijte. <
2. Pripevnéte kosik (24) k prednimu sloupku (4) pomoci Sroubu se zavitem ‘
(33).

Krok 7:

1. Zapojte pocitacovy prevod (12) do zdifky na zadni strané pocitace.
Spojte prevod Cidla pulsu (13) s prevody z pocitace (14).
2. Pripevnéte pocitac (10) k pfednimu sloupku (4) pomoci samorezného Sroubu (100).

Krok 8:

1. Pfipevnéte kryt levé rukojeti (22) a pravé rukojeti (23) k prednimu sloupku (4) pomoci Sroubu se zavitem (34).
2. Pripevnéte predni kryt Fiditek (40) pomoci samorezného Sroubu (101).
3. Natocte fiditka do pozadované pozice a fadné dotahnéte T-Sroub.




Krok 9:

1. Pfipojte napajeci prevod k ellipticalu, viz obrazek nize. Montaz je dokoncena.




Montazni nakres







Funkce tlacitek

START/STOP Spousti nebo zastavuje zarizeni
RESET Navrat do hlavni nabidky béhem nastavovani hodnot tréninku nebo reZzimu zastaveni.
Pridrzte po dobu 2 sekund, pocitac se restartuje a zapne se od uZivatelského nastaveni.
UP(+) 1.  Zvysuje hodnoty volitelného rezimu
2. Zvysuje hodnoty
MODE/ENTER V reZimu zastaveni, stisknéte ho pro potvrzeni nastaveni a vstoupeni do néj.
DOWN(-) 1. Snizuje hodnoty volitelného rezimu
2. Snizuje hodnoty
RECOVERY Testuje stav obnovy srdecni frekvence
BODY FAT Méri Body Fat a BMI

FUNKCE DISPLEJE:

TIME (CAS) Rozsah displeje: 0:00~99:99; Rozsah nastaveni: 0:00~99:00
DISTANCE (VZDALENOST) Rozsah displeje: 0.0~99.99; Rozsah nastaveni: 0.0~99.90
CALORIES (KALORIE) Rozsah displeje: 0¥9999Cal; Rozsah nastaveni: 0~9990Cal
PULSE (PULS) Rozsah displeje: P-30~230; Rozsah nastaveni: 0-30~230
WATT Rozsah displeje: 0¥999; Rozsah nastaveni: 10~350
SPEED (RYCHLOST) Rozsah: 0.0~99.9km/h
RPM Rozsah: 0~999

OPERACE

ZAPINANI

Zapoijte zafizeni k el.siti, pocitac se zapne s pipnutim a na 2 sekundy zobrazi vSechny hodnoty na LCD displeji (Obrazek 1).
Vstupte do vybéru uzivatele (Obrazek 2) a do nastaveni osobnich dat (Vék, Pohlavi, Vyska, Vaha).

Po 4 minutdch bez Slapéani nebo signalu pulsu se pocitac prepne do Usporného rezimu. Pokud jej chcete probudit, stisknéte
jakékoliv tlacitko.

=i

Obrazek 1 Obrazek 2

Nastaveni osobnich dat

Po zvoleni uZivatele U1~U4, stisknéte ENTER pro potvrzeni volby. Stisknéte UP(+) nebo DOWN(-) pro nastaveni POHLAVI,
VEKU (Obrazek3), VYSKY, VAHY a vée potvrdte stisknutim enter. Viechna data budou ulozena jako uZivatelsky profil.

Po nastaveni, prejde pocitac¢ do hlavniho menu a bude vypadat jako na Obrazku 4. Pfi tomto zobrazeni mlzZete zacit
okam?Zité s tréninkem pouhym stisknutim tla¢itka START/STOP.

Obrazek 4



Volba tréninku

Na hlavni obrazovce blika jako prvni MANUAL (manudlini) rezim (Obrazek 5). Stisknéte UP(+) nebo DOWN(-) pro vybér:
MANUAL->PROGRAM->USER PROGRAM—>H.R.C.>WATT, stisknéte ENTER pro potvrzeni.

Manuadlni rezim

1.Stisknéte UP(+) nebo DOWN(-) pro vybér programu, zvolte MANUAL (Obrazek 4) a stisknéte tlacitko ENTER pro potvrzeni.
2. Stisknéte UP(+) nebo DOWN(-) pro nastaveni hodnoty TIME/DISTANCE/CALORIES/PULSE a stisknéte ENTER pro potvrzeni.
3. Stisknéte tlacitko START/STOP pro spusténi tréninku. BEhem tréninku muze uzivatel stisknout UP nebo DOWN pro
nastaveni stupné odporu od 1~16.

4, Stisknéte tla¢itko START/STOP pro zastaveni tréninku. Stisknéte RESET k navratu do hlavniho menu.

ReZim Program

1. Stisknéte UP(+) nebo DOWN(-) pro vybér tréninkového programu, zvolte Program (Obrazek 5) a stisknéte tlacitko ENTER
pro potvrzeni.

2. Stisknéte UP(+) nebo DOWN(-) pro zvoleni programu od P0O1~P12, profil programu bude zobrazen.

3. Stisknéte UP(+) nebo DOWN(-) pro nastaveni TIME.

4, Stisknéte tlacitko START/STOP pro spusténi tréninku. BEhem tréninku mUze uZivatel stisknout UP nebo DOWN pro
nastaveni stupné odporu od 1~16.

5. Stisknéte tlacitko START/STOP pro zastaveni tréninku. Stisknéte RESET k navratu do hlavniho menu.

n [
s

Obrazek 5 Obrazek 6

ReZim uZivatelského programu

1. Stisknéte UP(+) nebo DOWN(-) pro vybér tréninkového programu, zvolte User Program (Obrdzek 6) a stisknéte ENTER pro
potvrzeni.

2. Stisknéte UP(+) nebo DOWN(-) pro nastaveni stupné 1~16 pro kazdy sloupec a stisknéte ENTER pro dalsi. (Celkovy pocet
sloupcti=20)

3. Podrzte tlacitko ENTER pro dokonceni nebo ukonceni nastaveni.

4. Stisknéte UP(+) nebo DOWN(-) pro nastaveni TIME.

5. Stisknéte tlacitko START/STOP pro spusténi tréninku. BEhem tréninku muze uZivatel stisknout UP nebo DOWN pro
nastaveni stupné odporu od 1~16

6. Stisknéte tlacitko START/STOP pro zastaveni tréninku. Stisknéte RESET k navratu do hlavniho menu.

ReZzim H.R.C.

1. Stisknéte UP(+) nebo DOWN(-) pro vybér tréninkového programu, zvolte H.R.C. (Obrazek 7) a stisknéte tlacitko ENTER pro
potvrzeni.

2. Stisknéte UP(+) nebo DOWN(-) pro vybér: H.R.C:55 (Obrazek 8), H.R.C. 75, H.R.C. 90 nebo TAG (Target H.R.) Vychozi: 100,
Obrazek 9) a potvrdte stisknutim ENTER.

3. Kdyz zvolite H.R.C. 55, H.R.C. 75, H.R.C. 90, pocitac zobrazi prednastavenou cilovou hodnotu podle véku uZivatele.
Stisknéte UP(+) nebo DOWN(-) pro nastaveni TIME.

4. Kdyz vyberete TAG H.R., pfednastavend hodnota 100 blika, viz Obrazek 9. Stisknéte UP(+) nebo DOWN(-) pro nastaveni
hodnoty od 30~230 a potvrdte to stisknutim tlacitka ENTER. Stisknéte UP(+) nebo DOWN(-) pro nastaveni TIME.

5. Stisknéte tlacitko START/STOP pro zastaveni tréninku. Stisknéte RESET k navratu do hlavniho menu.



= = e v se e
HR.[.

Obrazek 8

Obrazek 9

Rezim WATT

1. Stisknéte UP(+) nebo DOWN(-) pro vybér tréninkového programu, zvolte WATT (Obrazek 10) a stisknéte tlacitko ENTER
pro potvrzeni.

2. Stisknéte UP(+) nebo DOWN(-) pro prednastaveni cile WATT. (Vychozi: 120)

3. Stisknéte UP(+) nebo DOWN(-) pro nastaveni TIME.

4. Stisknéte tlacitko START/STOP pro spusténi tréninku. BEhem tréninku mize uZivatel stisknout UP(+) nebo DOWN(-) pro
nastaveni stupné WATT od 10~350.

5. Stisknéte tlacitko START/STOP pro zastaveni tréninku. Stisknéte RESET k navratu do hlavniho menu.

1A T S IG

Obrazek 10

Rezim BODY FAT

1. Béhem tréninku stisknéte START/STOP pro jeho zastaveni, stisknéte tlacitko BODY FAT pro spusténi méfeni. (Obrazek 11)
2. Polozte dlané na ¢idla pulsu, po 8 sekundach zobrazi pocita¢ hodnotu BMI, FAT% a fatsymbol.
3. Stisknéte tlacitko BODY FAT pro navrat do hlavniho menu.
4. Chybové hlasky:
*Pocitac zobrazi E-1 (Obrazek 12): uZivatel nedrzi ¢idla pulsu spravné.
*Pocitac zobrazi E-4 (Obrdazek 13): FAT% prekroci rozsah nastaveni (5.0%~50.0%)

00y FRY
Obrazek 11 Obrazek 12

Obrazek 13



DOPORUCENE HODNOTY

B.M.I. (Body mass index)

B.M.I. SKALA NizZKA NiZKA/STREDNI STREDNI STREDNIi/VYSOKA
ROZSAH <20 20-24 24.1-26.5 >26.5

BODY FAT
SYMBOL - + A *
FAT% POHLAVI NiZKE NiZKE/STREDNI STREDNI STREDNI/VYSOKE
MUz <13% 13%-25.9% 26%-30% >30%
ZENA <23% 23%-35.9% 36%-40% >40%

Recovery (zotaveni)

1. KdyZ se na displeji zobrazi hodnota srdec¢ni frekvence (méjte dlané na cidlech), stisknéte tlacitko RECOVERY.

2. V3echny zobrazované funkce se zastavi kromé TIME, ktery se za¢ne odpocitavat od 00:60 do 00:00 (Obrazek 14). Jakmile
dosahne hodnota TIME 0, displej zobrazi Vasi hodnotu pro zotaveni Vasi srde¢ni frekvence jako FX (X=1~6, Obrazek 15). F1
je nejlepsi, F6 je nejhorsi. (Viz tabulka nize).
3. (Stisknéte znovu tlacitko RECOVERY pro navrat do hlavniho menu).
4. Bez navedeni pulsu je zbytec¢né stisknout tlacitko RECOVERY.

Obrazek 14

Obréazek 15

1.0 VYNIKAJICI
1.0 <F<2.0 VYBORNY
2.0<F<2.9 DOBRY
3.0<F<3.9 SLUSNY
4.0<F<5.9 PODPRUMERNY

6.0 SLABY

POZNAMKA:

1. Tento pocitac vyZaduje 9V, 1300mAdaptér
2. Pokud prestanete Slapat po dobu 4 minut, pak pocitac prejde do Gsporného rezimu, vSechna nastaveni a cvicebni data
budou uchovana, dokdy nezacnete opét Slapat.
3. Pokud pocitac nefunguje spravné, pak odpojte adaptér a poté jej opét zapojte.




Fit Hi Way

Systémové pozadavky:
Bluethooth 3.0 nebo 4.0
Android 4.3 nebo vyssi

iOS 9 nebo vyssi

) ANDROID APP ON # Download on the
P+ Google play S App Store



Rychly start

Stahnéte si aplikaci Fit Hi Way

Pfipojte svoje mobilni zafizeni
prostiednictvim Bluetooth 3.0 nebo 4.0

Otevrete aplikaci

& Donet Mala

Zacnéte cvicit

(aick start dooe

Vo w= siwrting 3 rew {oness poram 3
A 10 Cers Al i elfaes e s aresd Sol Got

Mo ol

PrizplGsobte trénink vici svym potrebam.

Zkontrolujte vysledky tréninku a sdilejte své
vysledky.




H

. Turning Point
Start Point my, }
7 7‘!

e
 Wire
: —( an - Fantuto
! —r - ?I,

end

3 T+=End Point

-

Race Mode

MultiplayerCompetition

Stahnéte si kompletni navod obsluhy:

http:// abisal.pl/ins/FitHiWay.pdf



KARTA GWARANCYJNA

Nazwa artykutu: |

Kod EAN: |

Data sprzedazy: |

WARUNKI GWARANCII
1. Sprzedawca w imieniu Gwaranta udziela gwarancji na terytorium RP na okres 24 miesiecy od daty sprzedazy.
2. Gwarancja bedzie respektowana przez sklep lub serwis po przedstawieniu przez klienta:

- czytelnie i poprawnie wypetnionej karty gwarancyjnej z pieczatka sprzedazy oraz podpisem sprzedawcy

- waznego dowodu zakupu sprzetu z datg sprzedazy / rachunku /

- reklamowanego towaru

3. Ewentualne wady i uszkodzenia ujawniane w okresie gwarancyjnym bedg naprawiane bezptatnie w terminie nie
dtuzszym niz 21 dni od daty dostarczenia towaru do sklepu lub serwisu.

4, W przypadku koniecznosci sprowadzenia czesci z importu okres gwarancji moze sie wydtuzy¢ o czas niezbedny do
jej sprowadzenia jednak nie dtuzej niz o 40 dni.

5. Gwarancja nie sg objete: - Uszkodzenia mechaniczne i wywotane nimi wady,

- uszkodzenia i wady wynikte wskutek niewtasciwego z przeznaczeniem uzytkowania i przechowywania,

- niewtasciwy montaz i konserwacja,

- uszkodzenia i zuzycie takich elementdéw jak: linki, paski, elementy gumowe, pedaty, uchwyty z gabki, kétka, tozyska
itp.

6. Gwarancja traci waznos$¢ w przypadku: - Uptywu terminu waznosci,

- samodzielnych napraw,

- nieprzestrzegania zasad prawidtowej eksploatacji.

7. Duplikaty karty gwarancyjnej nie beda wydawane.

8. Produkt oddany do naprawy powinien by¢ kompletny i czysty. W przypadku stwierdzenia brakdw ,serwis ma prawo

odmowi¢ przyjecia do naprawy . W przypadku dostarczenia brudnego produktu serwis moze odméwic jego przyjecia lub tez
na koszt klienta za jego pisemng zgoda dokonac czyszczenia.

9. Gwarancjg nie sg objete czynnosci zwigzane z montazem ,konserwacja ktére zgodnie z instrukcjg obstugi uzytkownik
zobowigzany jest wykona¢ we wtasnym zakresie.

10. Gwarant informuje réwniez, ze prowadzi serwis pogwarancyjny.

11. Towar powinien by¢ w oryginalnym opakowaniu i zabezpieczony do wysytki.

Gwarancja na sprzedany towar nie wytgcza, nie ogranicza ani nie zawiesza uprawnien kupujgcego wynikajacych z
niezgodnosci towaru z umowa.

SPRZET NIE JEST PRZEZNACZONY DO UZYTkU W CELACH REHABILITACYJNYCH | TERAPEUTYCZNYCH.

ADNOTACIJE O PRZEBIEGU NAPRAW

L.p.

Data zgtoszenia Data wydania Przebieg napraw Podpis odbierajgcego
(sklep, wtasciciel)




Mimo iz dopetniamy wszelkich staran by zapewni¢ najlepsza jakos¢ naszych produktéow moga pojawic sie
pojedyncze btedy lub przeoczenia. Jesli zauwazig panstwo defekt lub brak czesci prosimy o kontakt.

IMPORTER: ABIsAL sp. Z
0.0.; ul. $w. Elzbiety 6,
41-905 Bytom, POLSKA
abisal@abisal.pl
www.abisal.pl

Oznakowanie sprzetu symbolem przekreslonego kontenera na odpady informuje o zakazie umieszczania
zuzytego sprzetu elektrycznego i elektronicznego wraz z innymi odpadami. Zgodnie z Dyrektywa WEE o
sposobie gospodarowania zuzytymi odpadami elektrycznymi i elektronicznymi, dla tego typu sprzetu zamierza
pozby¢ sie tego produktu, zobowigzany jest do oddania go do punktu zbierania zuzynalezy stosowac oddzielne
sposoby utylizacji.

Uzytkownik, ktdry tego sprzetu elektrycznego i elektronicznego, dzieki czemu przyczynia sie do ponownego
uzycia, recyklingu, badZ odzysku, a tym samym do ochrony Srodowiska naturalnego. W tym celu nalezy
skontaktowac sie z punktem w ktérym urzadzenie zostato nabyte, lub z przedstawicielami wtadz lokalnych.
Sktadniki niebezpieczne zawarte w sprzecie elektronicznym moga powodowac dtugo utrzymujace sie
niekorzystne zmiany w Srodowisku naturalnym, jak réwniez dziata¢ szkodliwie na zdrowie ludzi.

GUARANTEE CARD
Article name: |
EAN code: |
Date of sale: |
GUARANTEE TERMS
1. The Seller provides guarantee on behalf of the Guarantor within the territory of the Republic of Poland for the
period of 24 months from the date of sale.
2. The Guarantee will be recognised by the shop or service centre after the client provides:
- clearly and correctly filled-in guarantee card with the
sale stamp and the seller’s signature - valid purchase
confirmation for the equipment including the date of sale
/ bill / - complained product.
3. Possible defects and damages revealed during the guarantee period shall be remedied free of charge within not
more than 21 days from the delivery of the product to the shop or service.
4, Should it be necessary to import some components, the guarantee term can be extended by the period required
to import such part, however such period shall not be longer than 40 days.

5. The guarantee does not cover:
- mechanical damages and subsequent defects,
- damages and defects resulting from incorrect storage and usage of the equipment against its purpose,- incorrect
assembly and maintenance,
- damages and consumption of such elements as: cables, straps, rubber parts, pedals, sponge grips, wheels,
bearings, etc.
6. The guarantee expires in the event of:
- expiry of the validity term,
- self-repairs,
- failure to follow the rules of correct operation.
7. No duplicates of the guarantee cards shall be issued.
8.  The product handed over for repair should be complete and clean. If some parts are missing, the service is entitled
to refuse to accept the product for repair. The service may refuse to accept a dirty product or clean in on the client’s
expense after the client’s written permit.
9. The guarantee does not cover activities related to assembly, maintenance, which, according to the instruction,
the user is obliged to perform themselves.
10. The Guarantor also informs that they offer post-guarantee service.



11. The product should be provided in its original packaging and should be secured for shipment.

The guarantee for sold goods is not exclusive, does not limit or suspend entitlements of the buyer resulting from the non-compliance of
the product with the agreement.

THE EQUIpMENT Is NOT INTENDED FOR REHABILITATION AND THERApY

NOTES ON THE COURSE OF REPAIRS

Iltem Date of Date of Course of repairs Signature of the
notificacion provision recipient (shop, owner)

Even though we do our best to ensure the highest quality of our products, single defects or omissions
might occur. If you note a defect or missing part, we invite you to contact us.

IMPORTER: ABISAL sp. Z
0.0.; ul. $w. Elzbiety 6, 41-905
Bytom, POLSKA
abisal@abisal.pl
www.abisal.pl

Labelling the product with a symbol of a crossed waste container informs us that the worn-out electrical and electronic
equipment cannot be put into the same container as other waste. According to the WEEE Directive on the management

of electrical and electronic waste, separate recycling methods shall be used for this type of equipment.

A user who wants to dispose of such product is obliged to transfer it to the collection centre for worn-out electrical and
electronic equipment, thanks to which they support its re-usage, recycling or recovery and thusly protect natural
environment. For this purpose, one should contact the equipment seller or representatives of local authorities. Hazardous
components contained in electronic equipment may have long-lasting harmful impact on natural environment as well as
adverse effect on human health.

ZARUCNI LIST
Nazev produktu: | |
EAN kod: | |
Datum prodeje: | |
ZARUCNI PODMINKY
1. Prodavajici jménem Rucitele poskytuje zaruku na Gzemi Polska po dobu 24 mésicl od data prodeje.

Zaruka bude respektovana obchodem nebo servisem po predlozZeni zakaznikem:
- Citelné a spravné vyplnéného zarucniho listu s razitkem a podpisem prodavajiciho
- platného doklad o koupi produktu s datem prodeje (uctu)



- reklamovaného produktu

3. Jakékoli zavady a poskozeni odhalené béhem zéarucni doby budou opraveny bezplatné nejdéle do 21 dnd ode dne
doruceni do obchodu nebo servisu.

4. Je-li tfeba produkt prevézt z jiné zemé, muzZe byt zaruéni Ihiita prodlouzena o dobu nezbytnou k jeho vraceni,

nejdéle vsak o 40 dnd.
5. Zaruka se nevztahuje na:

- mechanické poskozeni a vady zplisobené nimi
- poskozeni a vady vyplyvajici z nespravného poufziti a skladovani- Spatnou montaz a udrzbu

- poskozeni a opotiebeni soucasti které podléhaji zkdze, jako jsou kabely, pasy, pryzové prvky, pedaly, drzdky na

houby, kola, loZiska atd.
6. Zaruka zanika, pokud:
- vyprsi jeji platnost

bylo do produktu neodborné zasazeno- nebyla dodrzena pravidla fadné udrzby

7. Duplikaty zaruéniho listu nebudou vydany.

8. Produkt dodany do opravy by mél byt kompletni a Cisty, v opacném pripadé ma servis pravo odmitnout pfrijeti
produktu do opravy. V pfipadé dodani Spinavého produktu mlze servis odmitnout jeho pfijeti do opravy, nebo na

naklady zdkaznika stroj vycistit s jeho pisemnym svolenim k ¢isténi.

9.  Zaruka se nevztahuje na Cinnosti souvisejici s montazi a udrzbou, které musi podle uzivatelské prirucky provadét

sam uZzivatel.

10. Ruditel také informuje, Ze provozuje pozarucni servis.
11. Vyrobek by mél byt v plvodnim obalu a zajistén pro prepravu.

Zaruka na prodané zboZi nevylucuje, neomezuje nebo nezavazuje prava kupujiciho vyplyvajici z nedodrzeni zarucnich

podminek.

ZARIZENi NENi URCENO k pOUZITi pRO RAHABILITACNI A TERApEUTIckE UCELY.

UPOZORNENI O OPRAVE

C. Datum
nahlaseni

Datum
vydani

Priibéh oprav

Podpis pfijemce (obchod, majitel)




presto, Ze délame vse pro to, abychom zajistili maximalni kvalitu nasich vyrobkl, mohou se objevit
jednotlivé vady nebo chyby. pokud si vS§imnete zavady nebo toho, Ze néktera z ¢asti chybi, kontaktujte nas,

prosim.

DOVOZCE:
ABIsAL sp. Z 0.0.; ul. $w. Elzbiety 6, 41-905
Bytom, POLSKA
abisal@abisal.pl
www.abisal.pl

Oznaceni zafizeni symbolem preskrtnutého kontejneru na odpady informuje o zdkazu likvidace
pouzitého elektrického a elektronického zafizeni spolec¢né s jinymi odpady. V souladu se Smérnici WEE
o zpUsobu nakladani s elektrickymi a elektronickymi odpady, je potfeba pro tento druh zafizeni
pouZivat oddélené zpUsoby jejich likvidace.

UZivatel, ktery se chce tohoto zafizeni zbavit, je povinen jej odevzdat ve shérném dvore pro elektricky
a elektronicky odpad, diky ¢emu se spolupodili na jejich opétovném vyuziti, recyklaci a tim i ochrané
Zivotniho prostfedi. Za timto Gcelem kontaktujte misto, kde bylo zafizeni koupeno nebo mistni Urady.
Nebezpecéné slozky obsazené v elektrickém a elektronickém zafizeni mohou dlouhodobé negativné
pusobit na Zivotni prostiedi a také zdravi lidi



